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ShangHai Junjiang High-tech Co., Ltd
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]ﬂmgﬁ Certificate of Analysis

rRis:  SREE

Product Code

#t S

Lot No

BBEIE/GR:

Data/Result of Testing

YT B (Test Item) | 45 R (Result)

EVAL ] 4kg |3.9kg
K= 3% | 5%

#RZ4 0 BF (Tear Strength) | 2.3kg | 3.9kg

| B0 58 & (Peel Strength) | 2.6kg | 3.7kg

Foz

JE & (Thickness) 0.83mm
S E | 550g/m’
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